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1. TEST REPORT CERTIFICATION

Applicant . Hitron Technologies,Inc.

Address - No. 1-8,Lihsin 1st Rd.,HsinChu Science
Park,HisnChu, Taiwan 300,R.O.C.

Equipment Under Test : Moca AP cable Modem

Model - CGNVM-3589
Data Applies To - CGNVM-3580,CGNVM-3582
Tested Date : March 24 ~ May 09, 2016
APPLICABLE STANDARD
Standard Test Result

FCC Part 15 Subpart C AND
ANSI C63.10:2013

PASS

WE HEREBY CERTIFY THAT: The above equipment has been tested by Compliance
Certification Services Inc., and found compliance with the requirements set forth in the
technical standards mentioned above. The results of testing in this report apply only to the
product/system, which was tested. Other similar equipment will not necessarily produce the
same results due to production tolerance and measurement uncertainties.

Approved by: Reviewed by:
Sb. Lu Gundam Lin
Sr. Engineer Sr. Engineer
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2. EUT DESCRIPTION

Product Name

Moca AP cable Modem

Model Number CGNVM-3589
Data Applies To CGNVM-3580,CGNVM-3582
Identify Number T160324S01

Received Date

March 24, 2016

Frequency Range

IEEE 802.11b/g, 802.11gn HT20 Mode:
2412MHz ~ 2462MHz
IEEE 802.11gn HT40 Mode: 2422MHz ~ 2452MHz

Transmit Power

IEEE 802.11b Mode: 24.68 dBm (0.2938 W)
IEEE 802.11g Mode: 29.55 dBm (0.9016 W)
IEEE 802.11gn HT20 Mode: 29.87 dBm (0.9705 W)
IEEE 802.11gn HT40 Mode: 29.70 dBm (0.9333 W)

Channel Spacing

S5MHz

Channel Number

IEEE 802.11b/g, 802.11gn HT20 Mode: 11 Channels
IEEE 802.11gn HT40 Mode: 7 Channels

Transmit Data Rate

IEEE 802.11b Mode: up to 11 Mbps
IEEE 802.11g Mode: up to 54 Mbps
IEEE 802.11gn HT20 Mode (800ns Gl): up to 195.00 Mbps
IEEE 802.11gn HT20 Mode (400ns GI): up to 216.60 Mbps
IEEE 802.11gn HT40 Mode (800ns Gl): up to 390.00 Mbps
IEEE 802.11gn HT40 Mode (400ns Gl): up to 450.00 Mbps

Type of Modulation

IEEE 802.11b Mode: DSSS (CCK, DQPSK, DBPSK)

IEEE 802.11g Mode: OFDM (64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11gn HT20/40 Mode:

OFDM (64QAM, 16QAM, QPSK, BPSK)

Antenna Type

PIFA Antenna x 3,

Ant. 1 (Chain 0), Antenna Gain: 5.2 dBi
Ant. 2 (Chain 1), Antenna Gain: 3.9 dBi
Ant. 3 (Chain 2), Antenna Gain: 3.8 dBi

Power Rating

100 - 120Vac, 0.5A, 50-60Hz
11.1Vdc, 5Ah, 55Wh (For Battery)

Test Voltage

120Vac, 60Hz

AC Power Cable Type

Non-shielded, 1.8m x 1 (Detachable)

1/0 Port

RJ-45 Port x 4, RJ-11 Port x 2, USB Port x 2, Coaxial Port x
1, Power Port x 1

Signal Cable

Non-shielded RJ-45 cable, 1.5m x 1 (Detachable)
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The difference of the series model

Difference
Model Number -
MoCA USB Voice Enclosure | Battery
CGNVM-3589 \Y \Y \Y Long \Y
CGNVM-3582 Vv \Y X Short X
CGNVM-3580 X \Y X Short X
Note : “V” means all the same and “X” means the difference.
Remark:

1. The sample selected for test was engineering sample that approximated to production product and
was provided by manufacturer.

2. For more details, please refer to the User's manual of the EUT.

3. This submittal(s) (test report) is intended for FCC ID: U4P-CGNVM358 filing to comply with Section
15.207, 15.209 and 15.247 of the FCC Part 15, Subpart C Rules.

4. The model CGNVM-3589 was considered the main model for testing.

3. DESCRIPTION OF TEST MODES

The EUT (Moca AP cable Modem) had been tested under operating condition.
IEEE 802.11b/g, 802.11gn HT20/HT40 Mode: 3TX/3RX
Ant. 1/ Chain 0 & Ant. 2/ Chain 1 & Ant. 3/ Chain 2 transmit/receive.

Conducted Emission / Radiated Emission Test (Below 1 GHz)
1. The following test modes were scanned during the preliminary test:

No.| Pre-Test mode

TX Mode

2 | Normal Operating Mode (Full Function)

2. After the preliminary scan, the following test mode was found to produce the highest
emission level.

Final Test mode

Radiated Emission | Mode 2

Emission

Conducted Emission | Mode 2

Remark: Then, the above highest emission mode of the configuration of the EUT and cable was
chosen for all final test items.
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Conducted / Radiated Emission Test (Above 1 GHz)
IEEE 802.11b/g, 802.11gn HT20 Mode:

The EUT had been tested under operating condition.
There are three channels have been tested as following:

Channel Frequency (MHz)
Low 2412
Middle 2437
High 2462

IEEE 802.11b Mode: 1Mbps data rate (worst case) was chosen for full testing.
IEEE 802.11g Mode: 6Mbps data rate (worst case) was chosen for full testing.
IEEE 802.11gn HT20 Mode: 6.5Mbps data rate (worst case) was chosen for full testing.

IEEE 802.11gn HT40 Mode:
The EUT had been tested under operating condition.
There are three channels have been tested as following:

Channel Frequency (MHz)
Low 2422
Middle 2437
High 2452

IEEE 802.11gn HT40 Mode: 13.5Mbps data rate (worst case) was chosen for full testing.

Page 7/ 154
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

4. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI
C63.10:2013 and FCC CFR 47, 15.207, 15.209 and 15.247.

5. FACILITIES AND ACCREDITATION
5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at

No0.989-1, Wenshan Rd., Shangshan Village,
Qionglin Township, Hsinchu County 30741, Taiwan (R.O.C.)

The sites are constructed in conformance with the requirements of ANSI C63.10:2013 and
CISPR 22. All receiving equipment conforms to CISPR 16-1-1, CISPR 16-1-2, CISPR
16-1-3, CISPR 16-1-4 and CISPR 16-1-5.

5.2 ACCREDITATIONS

Our laboratories are accredited and approved by the following approval agencies
according to ISO/IEC 17025.

Taiwan TAF

The measuring facility of laboratories has been authorized or registered by the following
approval agencies.

Canada INDUSTRY CANADA
Japan VCCI

Taiwan BSMiI

USA FCC MRA

Copies of granted accreditation certificates are available for downloading from our web
site, http:///www.ccsrf.com

Remark: FCC Designation Number TW1027.
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5.3 MEASUREMENT UNCERTAINTY

The following table is for the measurement uncertainty, which is calculated as per the
document CISPR 16-4-2.

PARAMETER UNCERTAINTY

Semi Anechoic Chamber (966 Chamber_B) / +/-3.97
Radiated Emission, 30 to 1000 MHz '

Semi Anechoic Chamber (966 Chamber_B) / +/-358
Radiated Emission, 1 to 18GHz '

Semi Anechoic Chamber (966 Chamber_B) / +/-3.59
Radiated Emission, 18 to 26 GHz '

Semi Anechoic Chamber (966 Chamber_B) / +/-3.81
Radiated Emission, 26 to 40 GHz '

Conducted Emission (Mains Terminals), +/-2.48
9kHz to 30MHz '

This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k=2.

Consistent with industry standard (e.g. CISPR 22, clause 11, Measurement Uncertainty)
determining compliance with the limits shall be base on the results of the compliance
measurement. Consequently the measure emissions being less than the maximum
allowed emission result in this be a compliant test or passing test.

The acceptable measurement uncertainty value without requiring revision of the
compliance statement is base on conducted and radiated emissions being less than
Ucispr Which is 3.6dB and 5.2dB respectively. CCS values (called U4, in CISPR 16-4-2)
is less than Ucispr as shown in the table above. Therefore, MU need not be considered
for compliance.
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6. SETUP OF EQUIPMENT UNDER TEST
SUPPORT EQUIPMENT

No. Product Manufacturer Model No. Serial No.
1 Notebook PC TOSHIBA PORTEGE R30-A 1E101235H
2 Notebook PC TOSHIBA PORTEGE R30-A 4E087535H
3 Notebook PC TOSHIBA PORTEGE R30-A 7F097011H
4 Notebook PC TOSHIBA PORTEGE R30-A 7F097009H
C3 CMTS
5 CMTS ARRIS DOCSIS2. OS/N ---
5157 5186
6 Telephone Panasonic KX-TS500MXW 4CCLL563640
7 Telephone Panasonic KX-TS500MXW 4CCLL563636
8 USB Kingston DTSE9 -
9 USB Kingston DTSE9 -
No. | Signal Cable Description
1 | Non-shielded RJ-45 cable, 10m x 2
2 | Non-shielded RJ-45 cable, 1.5m x 2
3 | Shielded coaxial cable, 10m x 1
4 | Non-shielded RJ-11 cable, 1m x 2

Battery :
Manufacturer Model No. Power Rating
GETAC TECH CORp. | M32 38(2P'f)|'_3lgt)te"y Pack 11.1Vdc, 5Ah, 55Wh

SETUP DIAGRAM FOR TESTS

EUT & peripherals setup diagram is shown in appendix setup photos.

EUT OPERATING CONDITION

1. EUT & peripherals setup diagram is shown in appendix setup photos.
2. TX Mode:
= TX Data Rate: 1Mbps Bandwidth 20 (IEEE 802.11b Mode)
6Mbps Bandwidth 20 (IEEE 802.11g Mode)
6.5Mbps Bandwidth 20 (IEEE 802.11gn HT20 Mode)
13.5Mbps Bandwidth 40 (IEEE 802.11gn HT40 Mode)
= Power control
IEEE 802.11b Mode Channel Low (2412MHz) Chain 0/1/2 Power set 17.5
IEEE 802.11b Mode Channel Mid (2437MHz) Chain 0/1/2 Power set 18
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IEEE 802.11b Mode Channel High (2462MHz) Chain 0/1/2 Power set 18.5

IEEE 802.11g Mode Channel Low (2412MHz) Chain 0/1/2 Power set 15.5

IEEE 802.11g Mode Channel Mid (2437MHz) Chain 0/1/2 Power set 16

IEEE 802.11g Mode Channel High (2462MHz) Chain 0/1/2 Power set 16.5

IEEE 802.11gn HT20 Mode Channel Low (2412MHz) Chain 0/1/2 Power set 15
IEEE 802.11gn HT20 Mode Channel Mid (2437MHz) Chain 0/1/2 Power set 15.5
IEEE 802.11gn HT20 Mode Channel High (2462MHz) Chain 0/1/2 Power set 16
IEEE 802.11gn HT40 Mode Channel Low (2422MHz) Chain 0/1/2 Power set 11.5
IEEE 802.11gn HT40 Mode Channel Mid (2437MHz) Chain 0/1/2 Power set 14
IEEE 802.11gn HT40 Mode Channel High (2452MHz) Chain 0/1/2 Power set 14

3. All of the functions are under run.
4. Start test.

Normal Mode :

0o N O 0o WDN -

. EUT & peripherals setup diagram is shown in appendix setup photos.
. Turn on the power of all equipments.

. EUT RJ-45 port link to Notebook PC 1(DHCP).

. EUT RJ-45 port link to Notebook PC 2(DHCP).

. EUT link to Notebook PC 3 with WiFi 2.4G.

. EUT link to Notebook PC 4 with WiFi 5G.

. EUT coaxial port link to CMTS.

. Notebook PC 1/2/3/4 ping CMTS IP 192.168.10.254.

9.

Telnet EUT 192.168.0.1 set telephone voice on.

10. All of the functions are under run
11. Start test.
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7. FCC PART 15.247 REQUIREMENTS
7.1 DUTY CYCLE MEASUREMENT

Product Name Moca AP cable Modem Test By Davis Tseng
Test Model CGNVM-3589 Test Date 2016/04/12
Test Mode TX Mode Temp. & Humidity 25°C, 53%

Mode TX on | TX on + off |Duty Cycle Duty Factor|1/T Minimum VBW
(ms) (ms) (%) (dB) (kHz)
IEEE 802.11b 8.196 8.244 99.42% 0.03 0.010
IEEE 802.11g 1.353 1.413 95.75% 0.19 0.739
IEEE 802.11gn HT20| 1.264 1.322 95.61% 0.19 0.791
IEEE 802.11gn HT40| 0.633 0.671 94.34% 0.25 1.580
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7.2 6dB BANDWIDTH
LIMITS

§ 15.247(a) (2) For direct sequence systems, the minimum 6dB bandwidth shall be at
least 500kHz.

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number Callgzaetlon
EXA Signal Analyzer Agilent N9010A MY52220817 | 03/15/2017
Test S/IW N/A

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

Spectrum
Analyzer

EUT

TEST PROCEDURE

. The transmitter output was connected to a spectrum analyzer.

. Set RBW = 100 kHz.

. Set the video bandwidth (VBW) = 3 x RBW.

. Detector = Peak.

. Trace mode = max hold.

. Sweep = auto couple.

. Allow the trace to stabilize.

. Measure the maximum width of the emission that is constrained by the frequencies

0 NOoO O kA WN -

associated with the two outermost amplitude points (upper and lower frequencies) that
are attenuated by 6 dB relative to the maximum level measured in the fundamental
emission.

Page 13 /154
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.

FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1
TEST RESULTS
Product Name Moca AP cable Modem Test By Davis Tseng
Test Model CGNVM-3589 Test Date 2016/04/06
Test Mode TX Mode Temp. & Humidity 25°C, 53%

IEEE 802.11b Mode (3TX)

6dB Bandwidth
Channel .. .
Channel Frequency Lol Mlnlmkul_rln =Ll Result
(MHz) = | Chain | Chain | Chain (kHz)
0 1 2
Low 2412 10.03 | 10.08 | 10.09 500 PASS
Middle 2437 10.08 | 10.08 | 9.50 500 PASS
High 2462 10.06 | 10.07 | 10.04 500 PASS
IEEE 802.11g Mode (3TX)
6dB Bandwidth
Channel .. .
Channel Frequency (MHz2) Mm'mkul_'r' at Result
(MHz) Chain | Chain | Chain (kHz)
0 1 2
Low 2412 16.30 | 15.89 | 16.32 500 PASS
Middle 2437 16.36 | 16.35 | 16.07 500 PASS
High 2462 16.35 | 16.32 | 16.45 500 PASS
IEEE 802.11gn HT20 Mode (3TX)
6dB Bandwidth
Channel .. .
Channel Frequency (MHz) Mlnlmkul_rln Limit Result
(MHz) = | Chain | Chain | Chain (kHz)
0 1 2
Low 2412 17.26 | 16.62 | 17.27 500 PASS
Middle 2437 17.57 | 17.33 | 16.03 500 PASS
High 2462 17.31 | 17.58 | 17.59 500 PASS
IEEE 802.11gn HT40 Mode (3TX)
6dB Bandwidth
Channel .. .
Channel Frequency (MHz) Mm'mkul_'r' — Result
(MHz) Chain | Chain | Chain (kHz)
0 1 2
Low 2422 36.34 | 35.73 | 35.83 500 PASS
Middle 2437 36.33 | 33.85 | 35.70 500 PASS
High 2452 35.72 | 36.33 | 35.48 500 PASS
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6dB BANDWIDTH
CH Low (IEEE 802.11b Mode / Chain 0)

Agilent Spectrum Analyzer - Occupied BW

RL S RF S0g  DC SENSE:INT| D ALIGN AUTO/NORF 11:55:38 AM Apr 15, 2016
ICenter Freq 2.412000000 GHz ‘ Center Freq: 2.412000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Hold: 1004100
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 10.5 dB
10 dBidiv Ref 30.00 dBm
Log
200
10.0
0.00
-10.0
=200
=300
-40.0
-60.0
-60.0
Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 24.1 dBm
13.791 MHz
Transmit Freq Error 95.341 kHz OBW Power 99.00 %
x dB Bandwidth 10.03 MHz x dB -6.00 dB
Msc 1) File <11B-ANTO-Low-DTS BW.Png> saved STATUS

CH Middle (IEEE 802.11b Mode / Chain 0

Agilent Spectrum Analyzer - Occupied BW

RL S RF S0g  DC SENSE:INT| D ALIGN AUTO/NORF 01:50:45 PMApr 15, 2016
ICenter Freq 2.437000000 GHz ‘ Center Freq: 2.437000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Hold: 1004100
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 10.5 dB
10 dBidiv Ref 30.00 dBm
Log
200
10.0
0.00
-10.0
=200
=300
-40.0
-60.0 Y
-60.0
Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 23.6 dBm
13.905 MHz
Transmit Freq Error 14.318 kHz OBW Power 99.00 %
x dB Bandwidth 10.08 MHz x dB -6.00 dB
wse 1 File <11B-ANTO-Middle-DTS BW_(1).Png=> saved sTATUS
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CH High (IEEE 802.11b Mode / Chain 0)

Agilent Spectrum Analyzer - Occupied BW

RL S RF 50Q  DC SENSEINT] |\ ALIGN AUTO/NORF 02:29:20 PM Apr 15, 2016
’Eenter Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Held: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 10.5 dB
10 dBidiv Ref 30.00 dBm
Log
200
10.0
0.00
100
=200
=300
-400
A00
600
Center 2.462 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 24.7 dBm
13.952 MHz
Transmit Freq Error -33.139 kHz OBW Power 99.00 %
x dB Bandwidth 10.06 MHz x dB -6.00 dB
msc| 1File <11B-ANTO-High-DTS BW.Png> saved STATUS
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CH Low (IEEE 802.11b Mode / Chain 1)

Agilent Spectrum Analyzer - Occupied BW

RL S RF S0g  DC SENSE:INT| D ALIGN AUTO/NORF 11:48:06 AM Apr 15, 2016
ICenter Freq 2.412000000 GHz ‘ Center Freq: 2.412000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Hold: 1004100
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 10.5 dB
10 dBidiv Ref 30.00 dBm
Log
200
10.0
0.00
-10.0
=200
=300
-40.0 -
-60.0
-60.0
Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 24.1 dBm
13.759 MHz
Transmit Freq Error 150.24 kHz OBW Power 99.00 %
x dB Bandwidth 10.08 MHz x dB -6.00 dB
Msc 1 File <11B-ANT1-Low-DTS BW.Png> saved STATUS

CH Middle (IEEE 802.11b Mode / Chain 1

Agilent Spectrum Analyzer - Occupied BW

RL S RF S0g  DC SENSE:INT| D ALIGN AUTO/NORF 02:04:20 PMApr 15, 2016
ICenter Freq 2.437000000 GHz ‘ Center Freq: 2.437000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Hold: 1004100
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 10.5 dB
10 dBidiv Ref 30.00 dBm
Log
200
10.0
0.00
-10.0
=200
=300
-40.0
0.0 A i
-60.0
Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 24.1 dBm
13.744 MHz
Transmit Freq Error 98.049 kHz OBW Power 99.00 %
x dB Bandwidth 10.08 MHz x dB -6.00 dB
wse dFile <11B-ANT1-Middle-DTS BW_(1).Png=> saved sTATUS
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CH High (IEEE 802.11b Mode / Chain 1)

Agilent Spectrum Analyzer - Occupied BW

RL S RF 50Q  DC SENSEINT] |\ ALIGN AUTO/NORF 02:25:49 PM Apr 15, 2016
’Eenter Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Held: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 10.5 dB
10 dBidiv Ref 30.00 dBm
Log
200
10.0
0.00
100 g
=200
=300
-400
A00 P e
600
Center 2.462 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 24.0 dBm
13.752 MHz
Transmit Freq Error -23.748 kHz OBW Power 99.00 %
x dB Bandwidth 10.07 MHz x dB -6.00 dB
msc| 1File <11B-ANT1-High-DTS BW.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH Low (IEEE 802.11b Mode / Chain 2)

Agilent Spectrum Analyzer - Occupied BW

RL S RF S0g  DC SENSE:INT| D ALIGN AUTO/NORF 11:52:29AM Apr 15, 2016
ICenter Freq 2.412000000 GHz ‘ Center Freq: 2.412000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Hold: 1004100
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 10.5 dB
10 dBidiv Ref 30.00 dBm
Log
200
10.0
0.00
-10.0
=200
=300
-40.0 S
-60.0
-60.0
Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 24.3 dBm
13.777 MHz
Transmit Freq Error 38.428 kHz OBW Power 99.00 %
x dB Bandwidth 10.09 MHz x dB -6.00 dB
Msc | 1) File <11B-ANT2-Low-DTS BW.Png> saved STATUS

CH Middle (IEEE 802.11b Mode / Chain 2

Agilent Spectrum Analyzer - Occupied BW

RL S RF S0g  DC SENSE:INT| D ALIGN AUTO/NORF 02:11:07 PMApr 15,2016
ICenter Freq 2.437000000 GHz ‘ Center Freq: 2.437000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Hold: 1004100
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 10.5 dB
10 dBidiv Ref 30.00 dBm
Log
200
10.0
0.00
-10.0
=200
=300
-40.0 ——
-60.0 L
-60.0
Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 25.1 dBm
13.668 MHz
Transmit Freq Error 221.31 kHz OBW Power 99.00 %
x dB Bandwidth 9.498 NMHz x dB -6.00 dB
wse 1 File <11B-ANT2-Middle-DTS BW_(1).Png=> saved sTATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11b Mode / Chain 2)

Agilent Spectrum Analyzer - Occupied BW

RL S RF 50Q  DC SENSEINT] |\ ALIGN AUTO/NORF 02:17:50 PM Apr 15, 2016
’Eenter Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Held: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 10.5 dB
10 dBidiv Ref 30.00 dBm
Log
200
10.0
0.00
100
=200
=300
-400
A00
600
Center 2.462 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 24.0 dBm
14.023 MHz
Transmit Freq Error -2.143 kHz OBW Power 99.00 %
x dB Bandwidth 10.04 MHz x dB -6.00 dB
msc| 1File <11B-ANT2-High-DTS BW.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH Low (IEEE 802.11g Mode / Chain 0)

Agilent Spectrum Analyzer - Occupied BW

RL S RF 50Q  DC SENSEINT] |\ ALIGN AUTO/NORF 05:43:53 PM Apr 13, 2016

’Eenter Freq 2.412000000 GHz | Center Freq: 2.412000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Held: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 10.5 dB

10 dBidiv Ref 10.00 dBm
o I |
0.00 H |
100
200
300
-400
0.0
00
700
800
Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms

Occupied Bandwidth Total Power 21.7 dBm

16.440 MHz

Transmit Freq Error 37.156 kHz OBW Power 99.00 %

x dB Bandwidth 16.30 MHz x dB -6.00 dB
MsG | 1JFile <11G-ANTO-Low-DTS BW.Png> saved STATUS

CH Middle (IEEE 802.11g Mode / Chain 0

Agilent Spectrum Analyzer - Occupied BW.

RL 5 RF S0 D SENSE!INT] |/ ALIGN AUTO/NO RE 06:35:59 PM Apr 13, 2016
’Eenter Freq 2.437000000 GHz | Center Freq: 2.437000000 GHz Radio Std: None
—p— Trig:Free Run Avg|Held: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 105 dB
10 dBIdiv Ref 10.00 dBm
o |
0.00 R T e}

-1o0
200
=300
-40.0
=00
0.0
Eli]
|00
Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 4ms

Occupied Bandwidth Total Power 21.3 dBm

16.452 MHz

Transmit Freq Error -16.028 kHz OBW Power 99.00 %

x dB Bandwidth 16.36 MHz x dB -6.00 dB
msc | 1JFile <11G-ANTO-Middle-DTS BW.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11g Mode / Chain 0)

Agilent Spectrum Analyzer - Occupied BW

RL S RF 50Q  DC SENSEINT] |\ ALIGN AUTO/NORF 07:04:46 PM Apr 13, 2016

’Eenter Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Held: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 10.5 dB

10 dBidiv Ref 10.00 dBm
o I |
100
200
300
00,0 b
500
00
700
800
Center 2.462 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms

Occupied Bandwidth Total Power 22.1 dBm

16.455 MHz

Transmit Freq Error -20.176 kHz OBW Power 99.00 %

x dB Bandwidth 16.35 MHz x dB -6.00 dB
msc | 1File <11G-ANTO-High-DTS BW.Png> saved STATUS

Page 22 /154
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH Low (IEEE 802.11g Mode / Chain 1)

Agilent Spectrum Analyzer - Occupied BW

RL S RF 50Q  DC SENSEINT] |\ ALIGN AUTO/NORF (05:57:50 PM Apr 13, 2016

’Eenter Freq 2.412000000 GHz | Center Freq: 2.412000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Held: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 10.5 dB

10 dBidiv Ref 10.00 dBm
Log H
o : P TOUNEVVAIPER. S SHETTTRAL
100
200
300
-400
500
00
700
800
Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms

Occupied Bandwidth Total Power 21.7 dBm

16.456 MHz

Transmit Freq Error 41.638 kHz OBW Power 99.00 %

x dB Bandwidth 15.89 MHz x dB -6.00 dB
MsG | 1JFile <11G-ANT1-Low-DTS BW.Png> saved STATUS

CH Middle (IEEE 802.11g Mode / Chain 1

Agilent Spectrum Analyzer - Occupied BW.

RL 5 RF S0 D SENSE!INT] |/ ALIGN AUTO/NO RE 08:27:11 PM Apr 13, 2016
’Eenter Freq 2.437000000 GHz | Center Freq: 2.437000000 GHz Radio Std: None
—p— Trig:Free Run Avg|Held: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 105 dB
10 dBIdiv Ref 10.00 dBm
o |
0.0 | - R B

-1o0
200
=300
-40.0 o
=00
0.0
Eli]
|00
Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 4ms

Occupied Bandwidth Total Power 21.5 dBm

16.456 MHz

Transmit Freq Error 19.505 kHz OBW Power 99.00 %

x dB Bandwidth 16.35 MHz x dB -6.00 dB
msc | 1JFile <11G-ANT1-Middle-DTS BW.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11g Mode / Chain 1)

Agilent Spectrum Analyzer - Occupied BW

RL S RF 50Q  DC SENSEINT] |\ ALIGN AUTO/NORF 06:58:35 PM Apr 13, 2016

’Eenter Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Held: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 10.5 dB
‘ILO dBidiv Ref 10.00 dBm
og

0.00 H I H
100
200
300
-400
500
00
700
800
Center 2.462 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms

Occupied Bandwidth Total Power 21.0 dBm

16.436 MHz

Transmit Freq Error -6.949 kHz OBW Power 99.00 %

x dB Bandwidth 16.32 MHz x dB -6.00 dB
msc| 1File <11G-ANT1-High-DTS BW.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH Low (IEEE 802.11g Mode / Chain 2)

Agilent Spectrum Analyzer - Occupied BW

RL S RF 50Q  DC SENSEINT] |\ ALIGN AUTO/NORF 05:31:57 PM Apr 13, 2016

’Eenter Freq 2.412000000 GHz | Center Freq: 2.412000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Held: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 10.5 dB
‘ILO dBidiv Ref 10.00 dBm
og

100
200
300
-400
500
00
700
800
Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms

Occupied Bandwidth Total Power 21.7 dBm

16.451 MHz

Transmit Freq Error 13.630 kHz OBW Power 99.00 %

x dB Bandwidth 16.32 MHz x dB -6.00 dB
MsG | 1JFile <11G-ANT2-Low-DTS BW.Png> saved STATUS

CH Middle (IEEE 802.11g Mode / Chain 2

Agilent Spectrum Analyzer - Occupied BW.

RL 5 RF S0 D SENSE!INT] |/ ALIGN AUTO/NO RE 06:43:00 PM Apr 13, 2016
’Eenter Freq 2.437000000 GHz | Center Freq: 2.437000000 GHz Radio Std: None
—p— Trig:Free Run Avg|Held: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 105 dB
10 dBIdiv Ref 30.00 dBm
Log
200
100
0.00 ST PR e | 1T
-100
200
300
-40.0 iy |
=00
0.0
Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 4ms
Occupied Bandwidth Total Power 22.7 dBm
16.470 MHz
Transmit Freq Error 50.661 kHz OBW Power 99.00 %
x dB Bandwidth 16.07 MHz x dB -6.00 dB
msc | 1JFile <11G-ANT2-Middle-DTS BW.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11g Mode / Chain 2)

Agilent Spectrum Analyzer - Occupied BW

RL S RF 50Q  DC SENSEINT] |\ ALIGN AUTO/NORF 06:51:05 PM Apr 13, 2016

’Eenter Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Held: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 10.5 dB

10 dBidiv Ref 10.00 dBm
Log
100
200
300
40,0 At
500
00
700
800
Center 2.462 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms

Occupied Bandwidth Total Power 21.8 dBm

16.554 MHz

Transmit Freq Error 7.354 kHz OBW Power 99.00 %

x dB Bandwidth 16.45 MHz x dB -6.00 dB
msc | 1File <11G-ANT2-High-DTS BW.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH Low (IEEE 802.11gn HT20 Mode / Chain 0)

Agilent Spectrum Analyzer - Occupied BW

RL S RF S0g  DC SENSE:INT| D ALIGN AUTO/NORF 07:16:43 PMApr 13, 2016

ICenter Freq 2.412000000 GHz ‘ Center Freq: 2.412000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Hold: 1004100
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 10.5 dB
1LU dBidiv Ref 10.00 dBm
og

0.00 ! I A T ‘ !
-10.0
200
300
-40.0
-500
-60.0
-70.0
-B0.0
Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms

Occupied Bandwidth Total Power 21.2 dBm

17.630 MHz

Transmit Freq Error 29.238 kHz OBW Power 99.00 %

x dB Bandwidth 17.26 MHz x dB -6.00 dB
Msc L) File <HT20-ANTO-Low-DTS BW.Png> saved STATUS

CH Middle (IEEE 802.11gn HT20 Mode / Chain 0

Agilent Spectrum Analyzer - Occupied BW

RL S RF S0g  DC SENSE:INT| D ALIGN AUTO/NORF 07:48:16 PMApr 13, 2016
ICenter Freq 2.437000000 GHz ‘ Center Freq: 2.437000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Hold: 1004100
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 10.5 dB

1LU dBidiv Ref 10.00 dBm

og

0.00 i I— !

-10.0
200
300
-40.0
-500
-60.0
-70.0
-B0.0
Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms

Occupied Bandwidth Total Power 20.9 dBm

17.696 MHz

Transmit Freq Error 1.618 kHz OBW Power 99.00 %

x dB Bandwidth 17.57 MHz x dB -6.00 dB
MSG J/File <HT20-ANTO-Middle-DTS BW.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11gn HT20 Mode / Chain 0)

Agilent Spectrum Analyzer - Occupied BW

RL S RF 50Q  DC SENSEINT] |\ ALIGN AUTO/NORF 07:55:02 PM Apr 13, 2016

’Eenter Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Held: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 10.5 dB

10 dBidiv Ref 10.00 dBm
o | i
o i s Ly -
100
200
300
-10.0 bt
500
00
700
800
Center 2.462 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms

Occupied Bandwidth Total Power 21.8 dBm

17.630 MHz

Transmit Freq Error -21.156 kHz OBW Power 99.00 %

x dB Bandwidth 17.31 MHz x dB -6.00 dB
msc| 1 File <HT20-ANTO-High-DTS BW.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH Low (IEEE 802.11gn HT20 Mode / Chain 1)

Agilent Spectrum Analyzer - Occupied BW

RL S RF S0g  DC SENSE:INT| D ALIGN AUTO/NORF 07:22:08 PMApr 13, 2016

ICenter Freq 2.412000000 GHz ‘ Center Freq: 2.412000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Hold: 1004100
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 10.5 dB
10 dBidiv Ref 10.00 dBm
Log
0.00 } s |

-10.0
200
300
-40.0 =
-500
-60.0
-70.0
-B0.0
Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms

Occupied Bandwidth Total Power 21.3 dBm

17.631 MHz

Transmit Freq Error 39.298 kHz OBW Power 99.00 %

x dB Bandwidth 16.62 MHz x dB -6.00 dB
Msc 1) File <HT20-ANT1-Low-DTS BW.Png> saved STATUS

CH Middle (IEEE 802.11gn HT20 Mode / Chain 1

Agilent Spectrum Analyzer - Occupied BW

RL S RF S0g  DC SENSE:INT| D ALIGN AUTO/NORF 07:43:53 PMApr 13, 2016
ICenter Freq 2.437000000 GHz ‘ Center Freq: 2.437000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Hold: 1004100
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 10.5 dB
1LU dBidiv Ref 10.00 dBm
og
i | ]
e I e
-10.0
200
300
-40.0
-500
-60.0
-70.0
-B0.0
Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 20.9 dBm
17.651 MHz
Transmit Freq Error 32.163 kHz OBW Power 99.00 %
x dB Bandwidth 17.33 MHz x dB -6.00 dB
MSG J/File <HT20-ANT1-Middle-DTS BW.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11gn HT20 Mode / Chain 1)

Agilent Spectrum Analyzer - Occupied BW

RL S RF 50Q  DC SENSEINT] |\ ALIGN AUTO/NORF 08:01:18 PM Apr 13, 2016

’Eenter Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Held: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 10.5 dB

10 dBidiv Ref 10.00 dBm
o i
0.00 I T
100
200
300
-400
500
00
700
800
Center 2.462 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms

Occupied Bandwidth Total Power 20.5 dBm

17.652 MHz

Transmit Freq Error -3.511 kHz OBW Power 99.00 %

x dB Bandwidth 17.58 MHz x dB -6.00 dB
msc| 1 File <HT20-ANT1-High-DTS BW.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH Low (IEEE 802.11gn HT20 Mode / Chain 2)

Agilent Spectrum Analyzer - Occupied BW

RL S RF S0g  DC SENSE:INT| D ALIGN AUTO/NORF 07:28:48 PMApr 13, 2016

ICenter Freq 2.412000000 GHz ‘ Center Freq: 2.412000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Hold: 1004100
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 10.5 dB
10 dBidiv Ref 10.00 dBm
Log { ‘
0.00 1 5 ‘ MR

-10.0
200
300
-40.0
-500
-60.0
-70.0
-B0.0
Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms

Occupied Bandwidth Total Power 21.5 dBm

17.601 MHz

Transmit Freq Error 4.720 kHz OBW Power 99.00 %

x dB Bandwidth 17.27 MHz x dB -6.00 dB
Msc | 1) File <HT20-ANT2-Low-DTS BW.Png> saved STATUS

CH Middle (IEEE 802.11gn HT20 Mode / Chain 2

Agilent Spectrum Analyzer - Occupied BW

RL S RF S0g  DC SENSE:INT| D ALIGN AUTO/NORF 07:34:11 PMApr 13, 2016

ICenter Freq 2.437000000 GHz ‘ Center Freq: 2.437000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Hold: 1004100
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 10.5 dB

10 dBidiv Ref 10.00 dBm
Log | |
0.00 1 R R PPN | NFT) IR ST ¥
-10.0
200
300
-40.0
-500
-60.0
-70.0
-B0.0
Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms

Occupied Bandwidth Total Power 21.8 dBm

17.655 MHz

Transmit Freq Error 69.038 kHz OBW Power 99.00 %

x dB Bandwidth 16.03 MHz x dB -6.00 dB
MSG J/File <HT20-ANT2-Middle-DTS BW.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11gn HT20 Mode / Chain 2)

Agilent Spectrum Analyzer - Occupied BW

RL S RF 50Q  DC SENSEINT] |\ ALIGN AUTO/NORF 08:06:11 PM Apr 13, 2016

’Eenter Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Held: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 10.5 dB

10 dBidiv Ref 10.00 dBm
o |
0.00 | — } TR
100
200
300
-400
500
00
700
800
Center 2.462 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms

Occupied Bandwidth Total Power 21.2 dBm

17.761 MHz

Transmit Freq Error 3.974 kHz OBW Power 99.00 %

x dB Bandwidth 17.59 MHz x dB -6.00 dB
msc| 1 File <HT20-ANT2-High-DTS BW.Png> saved STATUS

Page 32 /154
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.

FCC ID: U4P-CGNVM358

Report No. : T160324S01-RP1

CH Low (IEEE 802.11gn HT40 Mode / Chain 0)

Agilent Spectrum Analyzer - Occupied BW
RL S RF 500

SEMSE:INT) |\ ALIGH AUTC/NO RF

08:26:57 PM Apr 13, 2016

’Eenter Freq 2.422000000 GHz | Center Freq: 2.422000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Held: 100/100
#IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 10.5 dB
10 dBidiv Ref 10.00 dBm
o | H
0.00
| L]
100
200
300
-400
-50.0 [ ™ P
00
700
800
Center 2.422 GHz Span 80 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 8 ms
Occupied Bandwidth Total Power 18.4 dBm
36.248 MHz
Transmit Freq Error 41.981 kHz OBW Power 99.00 %
x dB Bandwidth 36.34 MHz x dB -6.00 dB
MsG | 1) File <HT40-ANTO-Low-DTS BW.Png> saved STATUS

CH Middle

IEEE 802.11

gn HT40 Mode / Chain O

Agilent Spectrum Analyzer - Occupied BW.

RL S RF S0e Do

SEMSEINT] |8 ALIGN AUTO/MNORF

08:34,05 PM Apr 13, 2016

’Eenter Freq 2.437000000 GHz | Center Freq: 2.437000000 GHz Radio Std: None
—p— Trig:Free Run Avg|Held: 100/100
#IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 105 dB
1LO dBidiv Ref 10.00 dBm
og

- u
-1o0
200
=300
-40.0
=00 i
0.0
Eli]
|00
Center 2.437 GHz Span 80 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 8ms

Occupied Bandwidth Total Power 20.2 dBm

36.235 MHz

Transmit Freq Error =10.703 kHz OBW Power 99.00 %

x dB Bandwidth 36.32 MHz x dB -6.00 dB
msc | 1JFile <HT40-ANTO-Middle-DTS BW.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11gn HT40 Mode / Chain 0)

Agilent Spectrum Analyzer - Occupied BW

RL S RF 50Q  DC SENSEINT] |\ ALIGN AUTO/NORF 09:15:41 PM Apr 13, 2016

’Eenter Freq 2.452000000 GHz | Center Freq: 2.452000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Held: 100/100
#IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 10.5 dB

10 dBidiv Ref 10.00 dBm
o | |
0.00 i i ‘
100
200
300
-400
500 b
00
700
800
Center 2.452 GHz Span 80 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 8 ms

Occupied Bandwidth Total Power 19.6 dBm

36.256 MHz

Transmit Freq Error -36.123 kHz OBW Power 99.00 %

x dB Bandwidth 35.72 MHz x dB -6.00 dB
msc| 1 File <HT40-ANTO-High-DTS BW.Png> saved STATUS
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Compliance Certification Services Inc.

FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH Low (IEEE 802.11gn HT40 Mode / Chain 1)

Agilent Spectrum Analyzer - Occupied BW

RL S RF 509 SENSEINT] |\ ALIGN AUTO/NORF 08:18:48 PM Apr 13, 2016

’Eenter Freq 2.422000000 GHz | Center Freq: 2.422000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Held: 100/100
#IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 10.5 dB

10 dBidiv Ref 10.00 dBm
o | H
0.00 ‘ A
100
200
300
-400
-50.0 it
00
700
800
Center 2.422 GHz Span 80 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 8 ms

Occupied Bandwidth Total Power 19.2 dBm

36.180 MHz

Transmit Freq Error 119.69 kHz OBW Power 99.00 %

x dB Bandwidth 35.73 MHz x dB -6.00 dB
MsG | 1) File <HT40-ANT1-Low-DTS BW.Png> saved STATUS

CH Middle

IEEE 802.11

gn HT40 Mode / Chain 1

Agilent Spectrum Analyzer - Occupied BW.

RL 5 RF S0 D SENSE!INT] |/ ALIGN AUTO/NO RE 08:43:20 PM Apr 13, 2016
’Eenter Freq 2.437000000 GHz | Center Freq: 2.437000000 GHz Radio Std: None
—p— Trig:Free Run Avg|Held: 100/100
—/ #IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 105 dB

10 dBIdiv Ref 10.00 dBm
e || N

. [ | | |
-1o0
200
=300
-40.0
=00
0.0
Eli]
|00
Center 2.437 GHz Span 80 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 8ms

Occupied Bandwidth Total Power 20.6 dBm

36.208 MHz

Transmit Freq Error 81.126 kHz OBW Power 99.00 %

x dB Bandwidth 33.85 MHz x dB -6.00 dB
msc | 1JFile <HT40-ANT1-Middle-DTS BW.Png> saved STATUS
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CH High (IEEE 802.11gn HT40 Mode / Chain 1)

Agilent Spectrum Analyzer - Occupied BW

RL S RF 50Q  DC SENSEINT] |\ ALIGN AUTO/NORF 09:07:20 PM Apr 13, 2016

’Eenter Freq 2.452000000 GHz | Center Freq: 2.452000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Held: 100/100
#IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 10.5 dB
‘ILO dBidiv Ref 10.00 dBm
o | | ]

o ] ] ¥
100
200
300
-400
500 A
00
700
800
Center 2.452 GHz Span 80 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 8 ms

Occupied Bandwidth Total Power 20.0 dBm

36.241 MHz

Transmit Freq Error 3.542 kHz OBW Power 99.00 %

x dB Bandwidth 36.33 MHz x dB -6.00 dB
msG | 1) File <HT40-ANT1-High-DTS BW.Png> saved STATUS
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CH Low (IEEE 802.11gn HT40 Mode / Chain 2)

Agilent Spectrum Analyzer - Occupied BW

RL S RF 50Q  DC SENSEINT] |\ ALIGN AUTO/NORF 08:12:14 PM Apr 13, 2016
’Eenter Freq 2.422000000 GHz | Center Freq: 2.422000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Held: 100/100
#IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 10.5 dB
10 dBidiv Ref 10.00 dBm
Log ‘ ‘
0.00
N
100
200
300
-400
£0.0 S —
00
700
800
Center 2.422 GHz Span 80 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 8 ms
Occupied Bandwidth Total Power 18.0 dBm
36.330 MHz
Transmit Freq Error 85.619 kHz OBW Power 99.00 %
x dB Bandwidth 35.83 MHz x dB -6.00 dB
MsG | 1) File <HT40-ANT2-Low-DTS BW.Png> saved STATUS

CH Middle (IEEE 802.11gn HT40 Mode / Chain 2

Agilent Spectrum Analyzer - Occupied BW.

RL 5 RF S0 D SENSE!INT] |/ ALIGN AUTO/NO RE 08:47:55 PM Apr 13, 2016
’Eenter Freq 2.437000000 GHz | Center Freq: 2.437000000 GHz Radio Std: None
—p— Trig:Free Run Avg|Held: 100/100
—/ #IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 105 dB
10 dBIdiv Ref 10.00 dBm
Log
000 ! ; ‘

-1o0
200
=300
-40.0
=00
0.0
Eli]
|00
Center 2.437 GHz Span 80 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 8ms

Occupied Bandwidth Total Power 21.1 dBm

36.167 MHz

Transmit Freq Error 57.459 kHz OBW Power 99.00 %

x dB Bandwidth 35.70 MHz x dB -6.00 dB
msc | 1JFile <HT40-ANT2-Middle-DTS BW.Png> saved STATUS
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CH High (IEEE 802.11gn HT40 Mode / Chain 2)

Agilent Spectrum Analyzer - Occupied BW

RL S RF 50Q  DC SENSEINT] |\ ALIGN AUTO/NORF 09:03:16 PM Apr 13, 2016

’Eenter Freq 2.452000000 GHz | Center Freq: 2.452000000 GHz Radio Std: None
«». Trig:FreeRun Avg|Held: 100/100
#IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 10.5 dB

10 dBidiv Ref 10.00 dBm
o | |
0.00 0 } 1 ‘
100
200
300
-400
500
00
700
800
Center 2.452 GHz Span 80 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 8 ms

Occupied Bandwidth Total Power 20.7 dBm

36.257 MHz

Transmit Freq Error 18.751 kHz OBW Power 99.00 %

x dB Bandwidth 35.48 MHz x dB -6.00 dB
msc| 1) File <HT40-ANT2-High-DTS BW.Png> saved STATUS
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7.3 MAXIMUM PEAK OUTPUT POWER
LIMITS

§ 15.247(b) The maximum peak output power of the intentional radiator shall not exceed
the following:

§ 15.247(b) (3) For systems using digital modulation in the 902-928 MHz, 2400-2483.5
MHz, and 5725-5850 MHz bands: 1 watt.

§ 15.247(b) (4) Except as shown in paragraphs (c) of this section, if transmitting antennas
of directional gain greater than 6 dBi are used the peak output power from the intentional
radiator shall be reduced below the stated values in paragraphs (b)(1) or (b)(2), and (b)(3)
of this section, as appropriate, by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

§ KDB 662911:

If all antennas have the same gain, GANT, Directional gain = GANT + Array Gain, where

Array Gain is as follows.

For power measurements on IEEE 802.11 devices

Array Gain = 0 dB (i.e., no array gain) for Nant <4 ;

Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nanr ;

Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less for 20-MHz channel widths
with NanT = 5.

If antenna gains are not equal, the user may use either of the following methods to

calculate directional gain, provided that each transmit antenna is driven by only one

spatial stream:

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number Callgzaetlon

Power Meter Anritsu ML2495A 1149001 12/08/2016

Power Sensor Anritsu MA2411B 1126148 12/08/2016
Test S/IW N/A

Remark: Each piece of equipment is scheduled for calibration once a year.
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TEST SETUP

Power Meter
EUT Power Sensor

TEST PROCEDURE

The transmitter output is connected to the power meter. The power meter is set to the
peak power detection.
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TEST RESULTS

Product Name Moca AP cable Modem Test By Davis Tseng
Test Model CGNVM-3589 Test Date 2016/04/06
Test Mode TX Mode Temp. & Humidity 25°C, 53%

IEEE 802.11b Mode (3TX)
Maximum Peak Output Power
Channel F?ehqaunennec:y S | (S | (CETT Total Limit Result
(MHz) 0 1 2
(dBm) | (dBm) | (dBm) | (dBm)| (W) |(dBm)| (W)
Low 2412 19.44 | 19.43 | 19.93 | 24.38 |0.2742| 30.00 [ 1.0000| PASS

Middle 2437 19.72 | 19.41 | 20.52 | 24.68 |0.2938| 30.00 [1.0000| PASS

High 2462 20.33 | 19.18 | 19.91 | 24.60 [0.2884 | 30.00 |1.0000| PASS
Remark:

1. Atfinial test to get the worst-case emission at 1Mbps.
2. The cable assembly insertion loss of 10.5 dB (including 10 dB pad and 0.5 dB cable) was

entered as an offset in the power meter to allow for direct reading of power.
3. The maximum antenna gain is 5.2dBi which is less than 6dBi, the limit should be 1W.
4. Total peak power = Chain 0 + Chain 1 + Chain 2.

IEEE 802.11g Mode (3TX)

Maximum Peak Output Power
Channel . - -
Channel | Frequency CAE | Gl | e Total Limit Result
(MHz) 0 1 2
(dBm) | (dBm) | (dBm) | (dBm) | (W) |(dBm)| (W)
Low 2412 24.23 | 24.58 | 24.31 | 29.15 |0.8222| 30.00 |1.0000| PASS
Middle 2437 2498 | 24.85 | 24.10 | 29.43 |0.8770| 30.00 |1.0000| PASS
High 2462 2493 | 24.25 | 25.12 | 29.55 |0.9016| 30.00 |1.0000| PASS
Remark:

1. Atfinial test to get the worst-case emission at 6Mbps.
2. The cable assembly insertion loss of 10.5 dB (including 10 dB pad and 0.5 dB cable) was

entered as an offset in the power meter to allow for direct reading of power.
3. The maximum antenna gain is 5.2dBi which is less than 6dBi, the limit should be 1W.
4. Total peak power = Chain 0 + Chain 1 + Chain 2.
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IEEE 802.11gn HT20 Mode (3TX)

Maximum Peak Output Power
Channel . - -
Channel | Frequency CAE | Sl | e Total Limit Result
(MHz) 0 1 2
(dBm) | (dBm) | (dBm) | (dBm)| (W) |(dBm)| (W)
Low 2412 24.75 | 24.73 | 24.65 | 29.48 [0.8872| 30.00 |1.0000| PASS
Middle 2437 25.11 | 24.91 | 24.51 | 29.62 |{0.9162| 30.00 |1.0000| PASS
High 2462 25.21 | 25.38 | 24.68 | 29.87 |0.9705| 30.00 [1.0000| PASS
Remark:
1. Atfinial test to get the worst-case emission at 6.5Mbps.
2. The cable assembly insertion loss of 10.5 dB (including 10 dB pad and 0.5 dB cable) was
entered as an offset in the power meter to allow for direct reading of power.
3. The maximum antenna gain is 5.2dBi which is less than 6dBi, the limit should be 1W.
4. Total peak power = Chain 0 + Chain 1 + Chain 2.
IEEE 802.11gn HT40 Mode (3TX)
Maximum Peak Output Power
Channel - - -
Channel | Frequency CEn | Gl ) ErE Total Limit Result
(MHz) 0 1 2
(dBm) | (dBm) | (dBm) | (dBm)| (W) |(dBm)| (W)
Low 2422 23.06 | 24.11 | 23.02 | 28.20 |0.6607| 30.00 |1.0000| PASS
Middle 2437 25.07 | 25.18 | 24.52 | 29.70 {0.9333| 30.00 |1.0000| PASS
High 2452 2514 | 24.37 | 23.72 | 29.22 [0.8356| 30.00 |1.0000| PASS
Remark:

1. Atfinial test to get the worst-case emission at 13.5Mbps.

2.

as an offset in the power meter to allow for direct reading of power.

3.
4.,

The maximum antenna gain is 5.2dBi which is less than 6dBi, the limit should be 1W.
Total peak power = Chain 0 + Chain 1 + Chain 2.

The cable assembly insertion loss of 10.5 dB (including 10 dB pad and 0.5 dB cable) was entered
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7.4 AVERAGE POWER

LIMITS

None: For reporting purposes only.

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number Callgzaetlon
Power Meter Anritsu ML2495A 1149001 12/08/2016
Power Sensor Anritsu MA2411B 1126148 12/08/2016

Test S/IW

N/A

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

TEST PROCEDURE

EUT

Power Meter
Power Sensor

The transmitter output is connected to the power meter. The power meter is set to the
average power detection.
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TEST RESULTS
Product Name Moca AP cable Modem Test By Davis Tseng
Test Model CGNVM-3589 Test Date 2016/04/06
Test Mode TX Mode Temp. & Humidity 25°C, 53%

IEEE 802.11b Mode

Average Power
Channel Channillwl::)quency (dBm)
Chain 0 Chain 1 Chain 2
Low 2412 17.01 17.02 17.21
Middle 2437 17.47 17.02 18.06
High 2462 17.83 16.83 17.36

Remark:

1. Atfinial test to get the worst-case emission at 1Mbps.
2. The cable assembly insertion loss of 10.5 dB (including 10 dB pad and 0.5 dB cable) was
entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11g Mode

Average Power
Channel Cha""‘?l'w'::)q”e"cy (dBm)
Chain 0 Chain 1 Chain 2
Low 2412 15.93 16.44 16.24
Middle 2437 16.77 16.31 16.03
High 2462 16.51 15.98 16.52

Remark:

1. Atfinial test to get the worst-case emission at 6Mbps.
2. The cable assembly insertion loss of 10.5 dB (including 10 dB pad and 0.5 dB cable) was
entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11gn HT20 Mode

Average Power
Channel Cha“"‘il'w'::)q“ency (dBm)
Chain 0 Chain 1 Chain 2
Low 2412 15.91 15.92 15.42
Middle 2437 16.13 15.73 15.58
High 2462 16.01 16.12 15.92

Remark:

1. Atfinial test to get the worst-case emission at 6.5Mbps.
2. The cable assembly insertion loss of 10.5 dB (including 10 dB pad and 0.5 dB cable) was
entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11gn HT40 Mode

Average Power
Channel Chanmillwl::)quency (dBm)
Chain 0 Chain 1 Chain 2
Low 2422 12.75 13.98 12.94
Middle 2437 15.21 15.23 14.37
High 2452 14.45 14.05 13.37

Remark:

1. Atfinial test to get the worst-case emission at 13.5Mbps.

2. The cable assembly insertion loss of 10.5 dB (including 10 dB pad and 0.5 dB cable) was
entered as an offset in the spectrum analyzer to allow for direct reading of power.
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7.5 POWER SPECTRAL DENSITY
LIMITS

§ 15.247(e) For digitally modulated systems, the power spectral density conducted from
the intentional radiator to the antenna shall not greater than 8 dBm in any 3 kHz band
during any time interval of continuous transmission.

§ KDB 662911:
If all antennas have the same gain, Ganr, Directional gain = Gant + Array Gain, where
Array Gain is as follows.
Array Gain = 10 log(Nant/Nss) dB.
If antenna gains are not equal, the user may use either of the following methods to
calculate directional gain, provided that each transmit antenna is driven by only one
spatial stream:
Directional gain may be calculated by using the formulas applicable to equal gain
antennas with Gant set equal to the gain of the antenna having the highest gain; or,

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number Callgzaetlon
EXA Signal Analyzer Agilent N9010A MY52220817 | 03/15/2017
Test S/IW N/A

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

Spectrum

EUT Analyzer
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TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.

Set analyzer center frequency to DTS channel center frequency.

Set the span to 1.5 times the DTS channel bandwidth.

Set the RBW to: 3 kHz < RBW < 100 kHz.

Set the VBW = 3 x RBW.

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

0. Use the peak marker function to determine the maximum amplitude level within the
RBW.

11. If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

SO NOORODd =
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TEST RESULTS
Product Name Moca AP cable Modem Test By Davis Tseng
Test Model CGNVM-3589 Test Date 2016/04/06
Test Mode TX Mode Temp. & Humidity 25°C, 53%
IEEE 802.11b Mode (3TX)
Channel Final RF Power Level in 3KHz BW
Channel | Frequency (dBm) Result
(MHz) Chain 0 | Chain1 | Chain2 | Total Limit
Low 2412 -0.35 -0.17 -0.28 4.50 4.9 PASS
Middle 2437 -1.35 -0.47 0.67 4.46 4.9 PASS
High 2462 0.52 0.21 -0.68 4.82 4.9 PASS
Remark:

1. Atfinial test to get the worst-case emission at 1Mbps.

2. The cable assembly insertion loss of 10.5 dB (including 10 dB pad and 0.5 dB cable) was

entered as an offset in the spectrum analyzer to allow for direct reading of power.
3. The directional gain is 9.1dBi which is more than 6dBi, the limit should be 4.9 dBm.
4. Total power spectral density = Chain 0 + Chain 1 + Chain 2.

IEEE 802.11g Mode (3TX)

Channel Final RF Power Level in 3KHz BW
Channel | Frequency (dBm) Result
(MHz) Chain 0 | Chain1 | Chain 2 | Total Limit
Low 2412 -3.78 -3.03 -3.38 1.39 4.9 PASS
Middle 2437 -3.42 -4.54 -2.16 1.50 4.9 PASS
High 2462 -3.07 -3.80 -3.97 1.18 4.9 PASS
Remark:

1. Atfinial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 10.5 dB (including 10 dB pad and 0.5 dB cable) was

entered as an offset in the spectrum analyzer to allow for direct reading of power.
3. The directional gain is 9.1dBi which is more than 6dBi, the limit should be 4.9 dBm.
4. Total power spectral density = Chain 0 + Chain 1 + Chain 2.

IEEE 802.11gn HT20 Mode (3TX)

Channel Final RF Power Level in 3KHz BW
Channel | Frequency (dBm) Result
(MHz) Chain 0 | Chain1 | Chain 2 | Total Limit
Low 2412 -5.41 -5.14 -4.33 -0.16 4.9 PASS
Middle 2437 -5.29 -4.68 -3.47 0.36 4.9 PASS
High 2462 -3.22 -4.50 -4.74 0.67 4.9 PASS
Remark:

1. Atfinial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 10.5 dB (including 10 dB pad and 0.5 dB cable) was

entered as an offset in the spectrum analyzer to allow for direct reading of power.
3. The directional gain is 9.1dBi which is more than 6dBi, the limit should be 4.9 dBm.
4. Total power spectral density = Chain 0 + Chain 1 + Chain 2.
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IEEE 802.11gn HT40 Mode (3TX)

Channel Final RF Power Level in 3KHz BW
Channel | Frequency (dBm) Result
(MHz) Chain 0 | Chain1 | Chain2 | Total Limit
Low 2412 -10.76 -9.22 -8.87 -4.77 4.9 PASS
Middle 2437 -7.56 -8.09 -7.24 -2.85 4.9 PASS
High 2462 -8.93 -9.14 -8.05 -3.91 4.9 PASS
Remark:

1. Atfinial test to get the worst-case emission at 13.5Mbps.

2. The cable assembly insertion loss of 10.5 dB (including 10 dB pad and 0.5 dB cable) was

entered as an offset in the spectrum analyzer to allow for direct reading of power.
3. The directional gain is 9.1dBi which is more than 6dBi, the limit should be 4.9 dBm.
4. Total power spectral density = Chain 0 + Chain 1 + Chain 2.
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POWER SPECTRAL DENSITY
CH Low (IEEE 802.11b Mode / Chain 0)

Agilent Spectrum Analyzer - Swept SA

RL RF S04 DC SEMSEINT] A\ BLIGN AUTO/NORF 11:55:52 AM Apr 15, 2016
Center Freq 2.412000000 GHz | ) Avg Type: Log-Pur RACE[L D545 6
PNO: Fast 0 T1rig:FreeRun TYPE [ ettt
IFGain:Low Atten: 30 dB DET|F M
Ref Offset 10.5 dB Mkr1 2.412 828 8 GHz
19 dBdiv Ref 30.50 dBm -0.35 dBm
205
105
1
0500 ¢
950 W
195
-29.5
-39.5
495
535
Center 2.412000 GHz Span 15.04 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 144 ms (40001 pts)
MSG J/File <11B-ANTO-Low-PSD-FCC.Png> saved STATUS

CH Middle (IEEE 802.11b Mode / Chain 0

Agilent Spectrum Analyzer - Swept SA

RL RF S04 DC SEMSEINT] A\ BLIGN AUTO/NORF 01:50:59 PM Apr 15, 2016

Center Freq 2.437000000 GHz | . Avg Type: Log-Pwr TRAcE[1[2 3456

PNO: Fast 0 T1rig:FreeRun TYPE [ ettt

IFGain:Low Atten: 30 dB DET|P 1 WM

Ref Offset 105 dB Mkr1 2.437 948 7 GHz

10 dBidiv  Ref 30.50 dBm -1.35 dBm
Leg
205
105

0500 ’1

-19.5

Center 2.437000 GHz Span 15.12 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 147 ms (40001 pts)

Msc 1) File <11B-ANTO-Middle-PSD-FCC_(1).Png> saved STATUS
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CH High (IEEE 802.11b Mode / Chain 0)

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q DO SEMSE:INT) |\ ALIGH AUTC/NO RF 02:29:43 PM Apr 15, 2016
[Center Freq 2.462000000 GHz | . Avg Type: Log-Pwr TRACE[ 2345 6
PNO: Fast (0 1fg:FreeRun TYPE| M et
IFGain:Low Atten: 30 dB DET|P WM 1
Ref Offset 105 dB Mkr1 2.460 055 1 GHz
jodeiciv__Ref 30.50 dBm 0.52 dBm
og
205
1048
.1
0500
50
195
-285
-38.5
495
535
Center 2.462000 GHz Span 15.09 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 147 ms (40001 pts)
MSG J/F\Ie <11B-ANTO0-High-PSD-FCC .Png> saved STATUS
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CH Low (IEEE 802.11b Mode / Chain 1)

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  DC

SEMSEINT]

D ALIGN AUTO/NORF 11:48:20AM Apr 15, 2016

Center Freq 2.412000000 GHz | . Avg Type: Log-Pwr TRACE[1[2 3456
PNO: Fast 0 T1rig:FreeRun TYPE [ ettt
IFGain:Low Atten: 30 dB DET|F M
Ref Offset 10.5 dB Mkr1 2.412 950 4 GHz
19 dBdiv Ref 30.50 dBm -0.17 dBm
205
105
1
0500 ¢
950 W
195
va
-29.5
-39.5
495
535
Center 2.412000 GHz Span 15.12 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 147 ms (40001 pts)
MSG J/File <11B-ANT1-Low-PSD-FCC.Png> saved STATUS

CH Middle (IEEE 802.11b Mode / Chain 1

Agilent Spectrum Analyzer - Swept SA

RL RF S04 DC SEMSEINT] A\ BLIGN AUTO/NORF 02:04:36 PM Apr 15, 2016
Center Freq 2.437000000 GHz | . Avg Type: Log-Pwr TRAcE[1[2 3456
PNO: Fast 0 T1rig:FreeRun TYPE [ ettt
IFGain:Low Atten: 30 dB DET|F M
Ref Offset 10.5 dB Mkr1 2.438 056 9 GHz
19 dBdiv Ref 30.50 dBm -0.47 dBm
205
105
1
0500
9.50 | i
196
-29.5
-39.5
9.5
595
Center 2.437000 GHz Span 15.12 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 147 ms (40001 pts)
Msc A File <11B-ANT1-Middle-PSD-FCC_(1).Png> saved STATUS

Page 52 /154
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11b Mode / Chain 1)

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q DO SEMSE:INT) |\ ALIGH AUTC/NO RF 02:26:04 PM Apr 15, 2016
[Center Freq 2.462000000 GHz | . Avg Type: Log-Pwr TRACE[ 2345 6
PNO: Fast (0 1fg:FreeRun TYPE| M et
IFGain:Low Atten: 30 dB DET|P WM 1
Ref Offset 10.5 dB MKr1 2.461 052 9 GHz
jodeiciv__Ref 30.50 dBm 0.21 dBm
og
205
1048
’1
0500
950 i
195 4
w
-285
-38.5
495
535
Center 2.462000 GHz Span 15.11 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 147 ms (40001 pts)
MSG J/F\Ie <11B-ANT1-High-PSD-FCC .Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358

Report No. : T160324S01-RP1

CH Low (IEEE 802.11b Mode / Chain 2)

Agilent Spectrum Analyzer - Swept SA

RL RF S04 DC SEMSEINT] A\ BLIGN AUTO/NORF 11:52:43 AM Apr 15, 2016
Center Freq 2.412000000 GHz | ) Avg Type: Log-Pur RACE[L D545 6
PNO: Fast 0 T1rig:FreeRun TYPE [ ettt
IFGain:Low Atten: 30 dB DET|F M
Ref Offset 105 dB Mkr1 2.412 948 3 GHz
19 dBdiv Ref 30.50 dBm -0.28 dBm
205
105
1
0500 )
8.0 L |
195 L
¥
-29.5
-39.5
495
535
Center 2.412000 GHz Span 15.14 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 147 ms (40001 pts)
MSG J/File <11B-ANT2-Low-PSD-FCC.Png> saved STATUS

CH Middle (IEEE 802.11b Mode / Chain 2

Agilent Spectrum Analyzer - Swept SA

RF S04 DC SEMSEINT] A\ ALIGM ALY

ITO/NORF 02:11:21 PMApr 15, 2016

TRACE

Center Freq 2.437000000 GHz | ) Avg Type: Log-Pwr 3156
PNO: Fast 0 T1rig:FreeRun TYPE [ ettt
IFGain:Low Atten: 30 dB DET|F M
Ref Offset 10.5 dB Mkr1 2.439 055 9 GHz
19 dBdiv Ref 30.50 dBm 0.67 dBm
205
105
1
0500 ’
850 } W Im
196 T
-29.5
-39.5
9.5
595
Center 2.437000 GHz Span 14.25 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 139 ms (40001 pts)
Msc ) File <11B-ANT2-Middle-PSD-FCC.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11b Mode / Chain 2)

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q DO SEMSE:INT) |\ ALIGH AUTC/NO RF 02:18:04 PM Apr 15, 2016
[Center Freq 2.462000000 GHz | . Avg Type: Log-Pwr TRACE[ 2345 6
PNO: Fast (0 1fg:FreeRun TYPE| M et
IFGain:Low Atten: 30 dB DET|P WM 1
Ref Offset 105 dB Mkr1 2.463 056 4 GHz
jodeiciv__Ref 30.50 dBm -0.68 dBm
og
205
1048
1
0500
-850 1w”
195
-285
-38.5
495
535
Center 2.462000 GHz Span 15.06 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 144 ms (40001 pts)
MSG J/F\Ie <11B-ANT2-High-PSD-FCC .Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358

Report No. : T160324S01-RP1

CH Low (IEEE 802.11g Mode / Chain 0)

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q DO SEMSE:INT) |\ ALIGH AUTC/NO RF 05:44:08 PM Apr 13, 2016
[Center Freq 2.412000000 GHz | . Avg Type: Log-Pwr TRACE[ 2345 6
PNO: Fast (0 1fg:FreeRun TYPE| M et
IFGain:Low Atten: 30 dB DET|P WM 1
Ref Offset 10.5 dB MKr1 2.419 878 1 GHz
19 dBidiv Ref 30.50 dBm -3.78 dBm
205
1048
0.500 al
9
-9.40 l
195 |
295 '
-38.5
495
535
Center 2.41200 GHz Span 24.45 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 235 ms (40001 pts)
MSG J/F\Ie <11G-ANTO-Low-PSD-FCC.Png> saved STATUS

CH Middle (IEEE 802.11g Mode / Chain 0

Agilent Spectrum Analyzer - Swept SA

RL RF S0 DO SENSEINT)| A ALIGH AUTO/NORF 08:36:13 PM Apr 13, 2016
[Center Freq 2.437000000 GHz i Avg Type: Log-Pwr TRECE[[[2 3456
PNO: Fast 1 TrigiFree Run TYPE|[V] vttt
IFGain:Low Atten: 30 dB DET|P WM K
Ref Offset 105 dB Mkr1 2.434 498 6 GHz
E%gBldiv Ref 30.50 dBm -3.42 dBm
205
05
0500 1
950
-18.5
295
95
495
585
Center 2.43700 GHz Span 24.54 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 235 ms (40001 pts)
wsc | File <11G-ANTO-Middle-PSD-FCC.Png> saved sTATUS
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Compliance Certification Services Inc.

FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11g Mode / Chain 0)

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q DO SEMSE:INT) |\ ALIGH AUTC/NO RF 07:05:00 PM Apr 13, 2016
[Center Freq 2.462000000 GHz | ) Avg Type: Log-Pwr TRACE[T 0345 6
PNO: Fast (0 1fg:FreeRun TYPE| M et
IFGain:Low Atten: 30 dB DET|P WM 1
Ref Offset 105 dB Mkr1 2.468 879 7 GHz
jodeiciv__Ref 30.50 dBm -3.07 dBm
og
205
1048
0500
50
195
-285
-38.5
495
535
Center 2.46200 GHz Span 24.52 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 235 ms (40001 pts)
MSG J/F\Ie <11G-ANTO-High-PSD-FCC.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358

Report No. : T160324S01-RP1

CH Low (IEEE 802.11g Mod

e/ Chain 1)

Agilent Spectrum Analyzer - Swept SA
RL RF 500 SEMSE:INT) |\ ALIGH AUTC/NO RF 05:58:05 PM Apr 13, 2016
[Center Freq 2.412000000 GHz | ) Avg Type: Log-Pwr TRACE[T 0345 6
PNO: Fast (0 1fg:FreeRun TYPE| M et
IFGain:Low Atten: 30 dB DET|P WM 1
Ref Offset 105 dB Mkr1 2.406 377 0 GHz
jodeiciv__Ref 30.50 dBm -3.03 dBm
og
205
1048
0.500 .1
50
195
-285
-38.5
495
535
Center 2.41200 GHz Span 23.83 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 229 ms (40001 pts)
MSG J/F\Ie <11G-ANT1-Low-PSD-FCC.Png> saved STATUS

CH Middle (IEEE 802.11g Mo

de / Chain 1

Agilent Spectrum Analyzer - Swept SA

RL RF S0 DO SENSEINT)| A ALIGH AUTO/NORF 08:27,25 PM Apr 13, 2016
[Center Freq 2.437000000 GHz i Avg Type: Log-Pwr TRECE[[[2 3456
PNO: Fast 1 TrigiFree Run TYPE|[V] vttt
IFGain:Low Atten: 30 dB DET|P WM K
Mkr1 2.442 252 0 GHz
Ref Offset10.5 dB
E%gBldiv Ref 30.50 dBm -4.54 dBm
205
05
0.500 '1
950
-18.5
295 }
85
435
585
Center 2.43700 GHz Span 24.53 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 235 ms (40001 pts)
wsG 1) File <11G-ANT1-Middle-PSD-FCC.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11g Mode / Chain 1)

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q DO SEMSE:INT) |\ ALIGH AUTC/NO RF 06:58:50 PM Apr 13, 2016
[Center Freq 2.462000000 GHz | . Avg Type: Log-Pwr TRACE[[[ 345 6
PNO: Fast (0 1fg:FreeRun TYPE| M et
IFGain:Low Atten: 30 dB DET|P WM 1
Ref Offset 105 dB MKr1 2.460 754 2 GHz
jodeiciv__Ref 30.50 dBm -3.80 dBm
og
205
1048
0.500 al
L
e ] WWW
195 |
-285
-38.5
495
535
Center 2.46200 GHz Span 24.47 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 235 ms (40001 pts)
MSG J/F\Ie <11G-ANT1-High-PSD-FCC.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358

Report No. : T160324S01-RP1

CH Low (IEEE 802.11g Mode / Chain 2)

Agilent Spectrum Analyzer - Swept SA
RF S0Q DO SEMSE:INT) |\ ALIGH AUTC/NO RF 05:32:11 PM Apr 13, 2016

RL
enter Freq 2.412000000 GHz |

Avg Type: Log-Pwr TRACE 3456

n Trig: Free Run TYPE 1] oot

IEg:?mFLa:\tm - Atten: 30 B DET|P MMM M N

Ref Offset 105 B Mkr1 2.409 504 8 GHz

19 dBidiv Ref 30.50 dBm -3.38 dBm
a5
0.5
0.500
950
-185
85
395
-485
AB5

Center 2.41200 GHz Span 24.49 MHz

#Res BW 10 kHz #VBW 30 kHz Sweep 235 ms (40001 pts)

MSG J/F\Ie <11G-ANT2-Low-PSD-FCC.Png> saved STATUS

CH Middle (IEEE 802.11g Mode / Chain 2

Agilent Spectrum Analyzer - Swept SA

RL RF S0 DO SENSEINT)| A ALIGH AUTO/NORF 08:43:14 PM Apr 13, 2016
[Center Freq 2.437000000 GHz i Avg Type: Log-Pwr TRECE[[[2 3456
PNO: Fast 1 TrigiFree Run TYPE|[V] vttt
IFGain:Low Atten: 30 dB DET|P WM K
Ref Offset 105 dB Mkr1 2.441 625 7 GHz
E%gBldiv Ref 30.50 dBm -2.16 dBm
205
05
0500
950 r
-18.5 - 1
295
95
495
585
Center 2.43700 GHz Span 24.10 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 232 ms (40001 pts)
wsc | File <11G-ANT2-Middle-PSD-FCC.Png> saved sTATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11g Mode / Chain 2)

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q DO SEMSE:INT) |\ ALIGH AUTC/NO RF 065:51:19 PM Apr 13, 2016

[Center Freq 2.462000000 GHz | . Avg Type: Log-Pwr TRACE[ 2345 6

PNO: Fast (0 1fg:FreeRun TYPE| M et

IFGain:Low Atten: 30 dB DET|P WM 1

Ref Offset 105 dB Mkr1 2.468 872 0 GHz

jodeiciv__Ref 30.50 dBm -3.97 dBm
og
205
1048

0500 61

WW I
. if

-85

495
535

Center 2.46200 GHz Span 24.67 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 237 ms (40001 pts)
MSG J/F\Ie <11G-ANT2-High-PSD-FCC.Png> saved STATUS
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Compliance Certification Services Inc.

FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH Low (IEEE 802.11gn HT20 Mode / Chain 0)

Agilent Spectrum Analyzer - Swept SA

RF S04 DC SEMSEINT]

D ALIGN AUTO/NORF 07:16:57 PMApr 13, 2016

Center Freq 2.412000000 GHz | . Avg Type: Log-Pwr TRAcE[1[2 3456
PNO: Fast 0 T1rig:FreeRun TYPE [ ettt
IFGain:Low Atten: 30 dB DET|P 1 WM
Ref Offset 105 dB Mkr1 2.414 122 0 GHz
19 dBdiv Ref 30.50 dBm -5.41 dBm
205
105
0500
950
195
-29.5 ¥
-39.5
495
535
Center 2.41200 GHz Span 25.89 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 248 ms (40001 pts)
Msc | L) File <HT20-ANTO-Low-PSD-FCC Png> saved STATUS

CH Middle (IEEE 802.11

gn HT20 Mode / Chain 0

Agilent Spectrum Analyzer - Swept SA

RL RF S04 DC SENSE:INT|

D ALIGN AUTO/NORF 07:48:30 PMApr 13, 2016

TRACE

Center Freq 2.437000000 GHz | ) Avg Type: Log-Pwr 3156
PNO: Fast 0 T1rig:FreeRun TYPE [ ettt
IFGain:Low Atten: 30 dB DET|F M
Ref Offset 10.5 dB Mkr1 2.431 377 9 GHz
19 dBdiv Ref 30.50 dBm -5.29 dBm
205
105
0500 ’1
850
196
-29.5 1
-39.5
9.5
595
Center 243700 GHz Span 26.35 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 253 ms (40001 pts)
msc i) File <HT20-ANTO-Middle-PSD-FCC.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11gn HT20 Mode / Chain 0)

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q DO SEMSE:INT) |\ ALIGH AUTC/NO RF 07:55:17 PM Apr 13, 2016
[Center Freq 2.462000000 GHz | ) Avg Type: Log-Pwr TRACE[T 0345 6
PNO: Fast (0 1fg:FreeRun TYPE| M et
IFGain:Low Atten: 30 dB DET|P WM 1
Ref Offset 105 dB Mkr1 2.459 506 8 GHz
jodeiciv__Ref 30.50 dBm -3.22 dBm
og
205
1048
0500
50
195
-285 ! |
-38.5
495
535
Center 2.46200 GHz Span 25.97 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 251 ms (40001 pts)
MSG J/F\Ie <HT20-ANTO-High-PSD-FCC.Png> saved STATUS

Page 63/ 154
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.

FCC ID: U4P-CGNVM358

Report No. : T160324S01-RP1

CH Low (IEEE 802.11gn HT20 Mode / Chain 1)

Agilent Spectrum Analyzer - Swept SA

RF S04 DC SEMSEINT]

D ALIGN AUTO/NORF 07:22:22 PMApr 13, 2016

Center Freq 2.412000000 GHz | . Avg Type: Log-Pwr TRAcE[1[2 3456
PNO: Fast 0 T1rig:FreeRun TYPE [ ettt
IFGain:Low Atten: 30 dB DET|F M
Ref Offset 105 dB Mkr1 2.415 481 9 GHz
19 dBdiv Ref 30.50 dBm -5.14 dBm
205
105
0500 .1
950
195
-29.5 !
-39.5
495
535
Center 2.41200 GHz Span 24.93 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 240 ms (40001 pts)
MSG J/File <HT20-ANT1-Low-PSD-FCC.Png~> saved STATUS

CH Middle (IEEE 802.11

Agilent Spectrum Analyzer - Swept SA

gn HT20 Mode / Chain 1

RL RF S04 DC SEMSEINT] A\ BLIGN AUTO/NORF 07:44:00 PM Apr 13, 2016
Center Freq 2.437000000 GHz | . Avg Type: Log-Pwr TRAcE[1[2 3456
PNO: Fast 0 T1rig:FreeRun TYPE [ ettt
IFGain:Low Atten: 30 dB DET|P 1 WM
Ref Offset 10.5 dB Mkr1 2.444 482 4 GHz
jodsiciv__Ref 30.50 dBm -4.68 dBm
og
205
105
0500 1
3.50 y 4
195 ,
-29.5 T
-39.5
495
535
Center 243700 GHz Span 26.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 251 ms (40001 pts)
msc i) File <HT20-ANT1-Middle-PSD-FCC.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11gn HT20 Mode / Chain 1)

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q DO SEMSE:INT) |\ ALIGH AUTC/NO RF 08:01:32 PM Apr 13, 2016
[Center Freq 2.462000000 GHz | . Avg Type: Log-Pwr TRACE[[[ 345 6
PNO: Fast (0 1fg:FreeRun TYPE| M et
IFGain:Low Atten: 20 dB DET|P WM 1
Ref Offset 105 dB MKr1 2.457 626 3 GHz
jodeiciv__Ref 20.50 dBm -4.50 dBm
og
105
0.500 ’1
a5 Wﬁ
185
295 1
-38.5
-48.5
535
£35
Center 2.46200 GHz Span 26.37 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 253 ms (40001 pts)
Msc | 1) File <HT20-ANT1-High-PSD-FCC Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358

Report No. : T160324S01-RP1

CH Low (IEEE 802.11gn HT20 Mode / Chain 2)

Agilent Spectrum Analyzer - Swept SA

RL RF S04 DC SEMSEINT] A\ BLIGN AUTO/NORF 07:29:04 PM Apr 13, 2016
Center Freq 2.412000000 GHz | . Avg Type: Log-Pwr TRAcE[1[2 3456
PNO: Fast 0 T1rig:FreeRun TYPE [ ettt
IFGain:Low Atten: 30 dB DET|P 1 WM
Ref Offset 105 dB Mkr1 2.414 781 7 GHz
jodsiciv__Ref 30.50 dBm -4.33 dBm
og
205
105
0.500 1
350 leddd )
195
-29.5 !
-39.5
495
535
Center 2.41200 GHz Span 25.91 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 248 ms (40001 pts)
MSG J/File <HT20-ANT2-Low-PSD-FCC.Png> saved STATUS

CH Middle (IEEE 802.11gn HT20

Agilent Spectrum Analyzer - Swept SA

Mode / Chain 2

RF S04 DC SEMSEINT] A\ ALIGM ALY

ITO/NORF 07:34:25 PM Apr 13, 2016

TRACE

Center Freq 2.437000000 GHz | ) Avg Type: Log-Pwr 3156
PNO: Fast 0 T1rig:FreeRun TYPE [ ettt
IFGain:Low Atten: 30 dB DET|F M
Ref Offset 10.5 dB Mkr1 2.441 968 2 GHz
19 dBdiv Ref 30.50 dBm -3.47 dBm
205
105
0500
850
196
-29.5 il
-39.5
9.5
595
Center 243700 GHz Span 24.04 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 232 ms (40001 pts)
msc i) File <HT20-ANT2-Middle-PSD-FCC.Png> saved STATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11gn HT20 Mode / Chain 2)

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q DO SEMSE:INT) |\ ALIGH AUTC/NO RF 08:06:25 PM Apr 13, 2016
[Center Freq 2.462000000 GHz | ) Avg Type: Log-Pwr TRACE[T 0345 6
PNO: Fast (0 1fg:FreeRun TYPE| M et
IFGain:Low Atten: 30 dB DET|P WM 1
Ref Offset 105 dB MKr1 2.455 744 8 GHz
jodeiciv__Ref 30.50 dBm -4.74 dBm
og
205
1048
0500 '1
50
195
-285
-38.5
495
535
Center 2.46200 GHz Span 26.38 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 253 ms (40001 pts)
MSG J/F\Ie <HT20-ANT2-High-PSD-FCC.Png> saved STATUS
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Compliance Certification Services Inc.

FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH Low (IEEE 802.11gn HT40 Mode / Chain 0)

Agilent Spectrum Analyzer - Swept SA
RF 508 DC SENSEINT] |/ ALIGN AUTO/NO RE 08:27:11 Pk Apr 13, 2016
’E | Avg Type: Log-Pwr TRACE 3456

RL
enter Freq 2.422000000 GHz

n Trig: Free Run TYPE 1] oot
IEg:?mFLa:\tm = Atten: 20 dB DET|P WM 1
MKr1 2.430 749 4 GHz
Ref Offset 10.5 dB
19 dBidiv Ref 20.50 dBm -10.76 dBm
105
0.500
1
50 ‘
REY [ T R TP | o e | N PR N ey | Py oy |
285 ]
-38.5 e
-48.5 il
535
£35
Center 2.42200 GHz Span 54.51 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 523 ms (40001 pts)
MSG J/F\Ie <HT40-ANTO-Low-PSD-FCC.Png> saved STATUS

CH Middle

Agilent Spectrum Analyzer - Swept SA

IEEE 802.11

gn HT40 Mode / Chain O

RF S0w

SEMSEINT]

|/ ALIGN AUTO/NO RE

08:34:19 PM Apr 13, 2016

D
[Center Freq 2.437000000 GHz i Avg Type: Log-Pwr TRECE[[[2 3456
PNO: Fast G TrigiFree Run e[
IFGain:Low Atten: 20 dB DET|P WM K
Ref Offset 10.5 dB Mkr1 2.421 993 3 GHz
E%gBldiv Ref 20.50 dBm -7.56 dBm
105
0.500
1
950 L
195
-285 "
395
-495
595
-B8.5
Center 2.43700 GHz Span 54.50 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 523 ms (40001 pts)
wsc | i)File <HT40-ANTO-Middle-PSD-FCC.Png> saved sTATUS
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Compliance Certification Services Inc.

FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11gn HT40 Mode / Chain 0)

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q DO SEMSE:INT) |\ ALIGH AUTC/NO RF 09:15:55 PM Apr 13, 2016
[Center Freq 2.452000000 GHz | ) Avg Type: Log-Pwr TRACE[T 0345 6
PNO: Fast (0 1fg:FreeRun TYPE| M et
IFGain:Low Atten: 20 dB DET|P WM 1
Ref Offset 10.5 dB Mkr1 2.435 374 5 GHz
jodeiciv__Ref 20.50 dBm -8.93 dBm
og
105
0.500
50
185
295
-38.5
-48.5
535
£35
Center 2.45200 GHz Span 53.59 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 515 ms (40001 pts)
MsG | 1) File <HT40-ANTO-High-PSD-FCC Png> saved STATUS
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FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH Low (IEEE 802.11gn HT40 Mode / Chain 1)

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q DO SEMSE:INT) |\ ALIGH AUTC/NO RF 08:19:02 PM Apr 13, 2016
[Center Freq 2.422000000 GHz | ) Avg Type: Log-Pwr TRACE[T 0345 6
PNO: Fast (0 1fg:FreeRun TYPE| M et
IFGain:Low Atten: 20 dB DET|P WM 1
Ref Offset 105 dB Mkr1 2.438 885 5 GHz
jodeiciv__Ref 20.50 dBm -9.22 dBm
og
105
0.500
’1
50
185 e
285 |
-38.5
-48.5
535
£35
Center 2.42200 GHz Span 53.59 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 515 ms (40001 pts)
MsG | 1) File <HT40-ANT1-Low-PSD-FCC.Png> saved STATUS

CH Middle (IEEE 802.11gn HT40 Mode / Chain 1

Agilent Spectrum Analyzer - Swept SA

RL RF S0 DO SENSEINT)| A ALIGH AUTO/NORF 08:43:34 PM Apr 13, 2016
[Center Freq 2.437000000 GHz i Avg Type: Log-Pwr TRECE[[[2 3456
PNO: Fast G TrigiFree Run TYPE|[V] vttt
IFGain:Low Atten: 20 dB DET|P WM K
Ref Offset 105 dB Mkr1 2.436 378 0 GHz
E%gBldiv Ref 20.50 dBm -8.09 dBm
105
0500
.1
950 | .
195 HE }
-285 :
85
495 I
535
-B8.5
Center 2.43700 GHz Span 50.78 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 485 ms (40001 pts)
wsG 1) File <HT40-ANT1-Middle-PSD-FCC.Png> saved sTATUS
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Compliance Certification Services Inc.
FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11gn HT40 Mode / Chain 1)

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q DO SEMSE:INT) |\ ALIGH AUTC/NO RF 09:07:43 PM Apr 13, 2016

[Center Freq 2.452000000 GHz | ) Avg Type: Log-Pwr TRACE[T 0345 6

PNO: Fast (0 1fg:FreeRun TYPE| M et

IFGain:Low Atten: 20 dB DET|P WM 1

Ref Offset 105 dB MKr1 2.444 128 2 GHz

jodeiciv__Ref 20.50 dBm -9.14 dBm
og
105
0.500
50
185
295
-38.5
-48.5
535
£35

Center 2.45200 GHz Span 54.50 MHz

#Res BW 10 kHz #VBW 30 kHz Sweep 523 ms (40001 pts)

MSG J/F\Ie <HT40-ANT1-High-PSD-FCC.Png> saved STATUS
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FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH Low (IEEE 802.11gn HT40 Mode / Chain 2)

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q DO SEMSE:INT) |\ ALIGH AUTC/NO RF 08:12:29 PM Apr 13, 2016
[Center Freq 2.422000000 GHz | ) Avg Type: Log-Pwr TRACE[T 0345 6
PNO: Fast (0 1fg:FreeRun TYPE| M et
IFGain:Low Atten: 20 dB DET|P WM 1
Ref Offset 105 dB MKr1 2.438 873 9 GHz
jodeiciv__Ref 20.50 dBm -8.87 dBm
og
105
0.500
.1
50
185 AL L L i | i
295 | L
s A + 0000 0000 004+ 00 00004+ 00001 M i
-48.5 Liy
535
£35
Center 2.42200 GHz Span 53.75 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 515 ms (40001 pts)
MSG J/F\Ie <HT40-ANT2-Low-PSD-FCC.Png> saved STATUS

CH Middle (IEEE 802.11gn HT40 Mode / Chain 2

Agilent Spectrum Analyzer - Swept SA

RL RF S0 DO SENSEINT)| A ALIGH AUTO/NORF 08:48:10 PM Apr 13, 2016
[Center Freq 2.437000000 GHz i Avg Type: Log-Pwr TRECE[[[2 3456
PNO: Fast G TrigiFree Run TPE |V i
IFGain:Low Atten: 20 dB DET|P WM K
MKkr1 2.451 961 9 GHz

Ref Offset10.5 dB .
-7.24 dBm

10 dBidiv. Ref 20.50 dBm
Log

1ns

0500
1
| ol

595

Span 53.56 MHz

Center 2.43700 GHz
#VBW 30 kHz Sweep 512 ms (40001 pts)

#Res BW 10 kHz
wsG 1) File <HT40-ANT2-Middle-PSD-FCC.Png> saved

STATUS
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FCC ID: U4P-CGNVM358 Report No. : T160324S01-RP1

CH High (IEEE 802.11gn HT40 Mode / Chain 2)

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q DO SEMSE:INT) |\ ALIGH AUTC/NO RF 09:02:30 PM Apr 13, 2016
[Center Freq 2.452000000 GHz | ) Avg Type: Log-Pwr TRACE[T 0345 6
PNO: Fast (0 1fg:FreeRun TYPE| M et
IFGain:Low Atten: 20 dB DET|P WM 1
Ref Offset 105 dB MKr1 2.444 125 5§ GHz
jodeiciv__Ref 20.50 dBm -8.06 dBm
og
105
0.500
,1
50 +
185
295
-38.5
-48.5
535
£35
Center 2.45200 GHz Span 53.22 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 509 ms (40001 pts)
MSG J/F\Ie <HT40-ANT2-High-PSD-FCC.Png> saved STATUS
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